
 
 
 

Adapted operation of 
drinking water 
systems to cope with 
climate change 

Place for a picture. If no picture, please delete this. 

Photo: Eikebrokk,1985 



© 2010 PREPARED 

The European Commission is funding the Collaborative project ‘PREPARED Enabling Change’ 

(PREPARED, project number 244232) within the context of the Seventh Framework Programme 

'Environment' .All rights reserved. No part of this book may be reproduced, stored in a database or 

retrieval system, or published, in any form or in any way, electronically, mechanically, by print, 

photoprint, microfilm or any other means without prior written permission from the publisher 

 

 

Adapted operation of 
drinking water 
[...]
150-300 Da MW cut-off; 5-20 bar) and, in addition to effective removal of 
turbidity and pathogens, they present high removals of dissolved organics – 
NOM, micropollutants and DBPs above 150-300 Da, e.g. cyanotoxins (Ribau 
Teixeira and Rosa 2006, 2012), EDCs, pesticides, pharmaceuticals – and partial 
to high removal of inorganics (e.g. bromate, bromide, hardness ions, heavy 
metals, nitrate, salinity).Reverse osmosis is adequate for desalination and is 
widely used in water scarce regions, where brine disposal in the receiving 
waters (ocean) is not an issue. 
 
Hybrid processes of PAC/MF or PAC/UF assure pathogen (protozoa, bacteria 
and viruses) and turbidity removal, and the control of NOM (coagulated and 
dissolved), DBPs and microcontaminants (Campinas and Rosa 2006). They 
integrate PAC ability for adsorbing coagulated and dissolved organics, 



 

Adapted operation of drinking water for climate change – PREPARED 2013.47  

© PREPARED - 84 - December 2013 

 

including viruses and membrane fouling material (Campinas and Rosa 
2010a), with the high particles’ retention of the low-pressure UF and MF 
membranes (Campinas and Rosa 2010b, 2011). Major advantages of 
PAC/UF(MF) processes in a climate change context are related to: i) low unit 
energy consumption (due to the low trans membrane pressures applied and 
PAC ability for assisting the membrane fouling control); ii) small PAC particle 
size, which improves adsorption kinetics and, compared to conventional PAC 
addition to C/F/S, allows superior water quality with lower PAC 
consumption and sludge production (Campinas and Rosa 2010c); iii) process 
flexibility, by easily adjusting PAC type and dose to the target contaminant(s) 
and feed water quality.  
 
The successful application of membrane technology relies on an effective 
membrane fouling control, which otherwise may prohibitively decrease the 
membrane flux and deteriorate its selectivity. It may be ensured through 
adequate pre-treatment (Ribau Teixeira and Rosa 2003), membrane cleaning, 
and operating conditions, which should allow maximum water recovery rates 
with minimal unit energy and chemicals’ consumption. 
 
Both conventional and advanced technologies, except those involving 
contaminant destruction, like chemical or biological oxidation, produce solid 
and liquid wastes with high contaminant concentrations. Adequate treatment 
and disposal of those wastes should be guaranteed. 
 



 

Adapted operation of drinking water for climate change – PREPARED 2013.47  

© PREPARED - 85 - December 2013 

 

Table 2 summarizes the ability of the alternative and advanced treatment 
options above discussed for adapting conventional WTPs to deal with the 
climate change driven challenges. 
 



 

Adapted operation of drinking water for climate change – PREPARED 2013.47  

© PREPARED - 86 - December 2013 

 

Table 2 - Effectiveness of alternative and advanced processes for macro and microcontaminant 
control in a climate change scenario (adapted from Rosa et al. 2009) 

Contaminants 
C/F+D

AF 
UV 

GAC BAC MF UF 
PAC/ 

UF 
NF a RO 

Protozoa (cysts, oocysts) +/- + +/- + + + + + 

Bacteria (vegetative forms) -/+ + - + + + + + 

Bacteria (endospores) -/+ - - + + + + + 

Helminth  eggs +/- - +/- + + + + + 

Cyanobacteria + - b +/- + + + + + 

Enteroviruses - - +/- +/- + + + + 

NOM_SUVA < 3 L/(mgCm) -/+ 
+/- 

-/+ + - - +/- + + 

NOM_SUVA > 4-5 L/(mgCm) +/- +/- +/- -/+ +/- + + + 

AOC - +/- -/+ + - - -/+ +/- + 

THM -  + - - + +/- + 

HAA  -  + - - + +/- + 

Bromate -  +/- +/- - - -/+ + + 

Bromide -   - - - +/- + 

Chlorate -   - - - + + 

Chloride -   - - - +/- + 

Nitrate -   - - - + + 

Sodium -   - - - +/- + 

Sulphate -   - - - + + 

Microcystins + or  

 -/+ c 

 + or  

/-  d 
- - 

+ or 

+/- d 
+ + 

T&O (MIB, geosmin) -/+  + - - + + + 

VOCs + e  + - - +/- -/+ + 

EDCs and pharmaceuticals 
(hydrophobic and chemically resistant) 

-/+  
+ - - + + + 

Pesticides 
(including chemically resistant) 

-/+  
+ or +/- d - - + + + 

Sources: AWWA (1999), USEPA (1999a-b, 2005, 2006), Marhaba (2000), Huang et al. (2004), WHO (2004, 
2011), Hall et al. (2005), Ribau Teixeira and Rosa (2003, 2006, 2007, 2010, 2012), Campinas and Rosa (2006, 
2010a-c, 2011), Mesquita et al. (2006, 2012), Mesquita (2012) 

- Not adequate 

-/+ Limited effectiveness 

+/- Partial control if adequate operation conditions are guaranteed  

+ Effective provided adequate operation conditions are guaranteed 

 No information available 
a Considering 200 Da MW cut-off  
b UV should not be used to control cyanobacteria, since it leads to cell rupture and cyanotoxin release 
c Effective removal of intracellular toxins; no significant removal of dissolved toxins 
d Depends on chemical characteristics of the target compound 
e There are volatilization conditions in C/F/DAF 



 

Adapted operation of drinking water for climate change – PREPARED 2013.47  

© PREPARED - 87 - December 2013 

 

7.5 Preventive measures 

Better than acting correctively is to prevent risks from occurring. This can be 
achieved by preventing hazard(s) and or minimizing their consequence(s) 
and frequency.  
As far as climate change driven risks to drinking water treatment is 
concerned, preventive measures encompass the implementation of: 

 global policies for minimizing the climate change drivers (i.e. for reducing 
the GHG emissions and increasing their sequestration), which will reduce 
the challenges to drinking water quality (detailed in section 7.1); 

 management planning including: 
o pro-active measures for improving the reliability of the source water 

quantity and quality, e.g.: 
 efficient water use; 
 watershed pollution control (agricultural, industrial, domestic, 

stormwater); 
 proper water management, including the variation of the water 

abstraction depth to prevent/minimize scums and algal and 
cyanobacterial biomass from entering the WTP; 

 alternative water sources, e.g. water reuse, water transfer between 
supply systems; 

o pro-active measures for improving the detection of trigger factors of 
rapid changes that lead to risk (detailed in section 7.3); 

o pro-active measures for improving WTP ability for timely adaptation 
of the treatment process to changes in raw water quality, e.g.:  
 performance assessment and benchmarking treatment plants 

praxis; 
 water safety plans; 

 contingency plans for extreme events (e.g. drought, intense rainfall, and 
pollution peaks). 

7.6 Experiences and cases in Portugal 

Portugal and the Algarve region in particular is a case study from which 
many lessons can be learned with regard to the adapted operation of drinking 
water systems to cope with climate change pressures, namely with severe 
droughts and intense rainfall events as illustrated herein. 
 
Algarve, in south Portugal, with its sun and white sandy beaches, is a 
worldwide known summer destination (the biggest in Portugal) and one of 
the best golf destinations in the world, with 39 golf courses in operation, 
approved or under construction, and 24 planned (Freire 2010). Tourism is the 
most important economic activity in the region and drives a strong seasonal 
demand for water supply during the summer. The water consumption of the 
golf industry will soon be equivalent to approximately 200 thousand 
inhabitants. 
 
Since the year 2000, the Algarve Multi-municipal System (currently covering 
15 municipalities) has supplied water to approximately one million people in 
high season. Surface water sources include five dams, namely Odeleite - 



 

Adapted operation of drinking water for climate change – PREPARED 2013.47  

© PREPARED - 88 - December 2013 

 

Beliche, Funcho, Bravura, and very recently (since the year 2012) the main 
dam Odelouca. The system includes four WTPs – Alcantarilha (design 
capacity of 259 000 m3/day) and Fontaínhas (29 000 m3/day) in western 
Algarve; Tavira (190 000 m3/day) and Beliche (13 000 m3/day) in eastern 
Algarve – which were designed to treat surface water using conventional 
treatment of pre-oxidation (with ozone or chlorine dioxide in Fontaínhas 
WTP), remineralization (in eastern Algarve WTPs, whose raw waters are very 
soft, aggressive), coagulation with polyaluminum chloride and PAC addition 
(whenever necessary), flocculation, lamellar sedimentation, rapid sand 
filtration and final chlorination (Rosa et al. 2004a, Campinas and Rosa 2010c, 
2011, Silva et al. 2012). To face the strong seasonal demand, the big plants 
include three or four treatment lines in parallel.  
For instance, Alcantarilha WTP faced from its start-up a strong seasonal 
variation in raw water quality together with a seasonal water demand (ca. 
180 000 people during winter and 650 000 people in summer, year 2002) (Rosa 
et al. 2004a). Continued monitoring showed that seasonal variations 
correspond to two major types of raw water quality: clear waters (1-6 NTU) 
and turbid waters (25-40 NTU, sometimes up to 1000 NTU) (Ribau Teixeira et 
al. 2002). Increases in turbidity usually occur after intense rainfall periods 
(e.g. during winter 2002/03 and autumn 2003, Figure 17) or are related with 
particle re-suspension in the WTP effluent main, due to the increase in flow 
rates to fulfil the water demand during the high season (e.g. in June-July 
2003), and give rise to higher organic carbon contents (Ribau Teixeira et al. 
2002, Ribau Teixeira and Rosa 2003, Rosa et al. 2004a). 
 

0

5

10

15

20

25

30

35

40

07/02 09/02 11/02 01/03 03/03 05/03 07/03 09/03 11/03

T
u

rb
id

it
y
 (

N
T

U
)

0.00

0.20

0.40

0.60

0.80

1.00

1.20

1.40

1.60

07/02 09/02 11/02 01/03 03/03 05/03 07/03 09/03 11/03

T
u

rb
id

it
y
 (

N
T

U
)  D L 2 4 3 / 0 1 ( guideline)

 D L 2 3 6 / 9 8  ( recommend)

4.00
 D L 2 3 6 / 9 8  ( maximum)

0

10

20

30

40

50

60

70

80

90

100

07/02 09/02 11/02 01/03 03/03 05/03 07/03 09/03 11/03

R
e
m

o
v
a
l 
(%

)

0.0

1.0

2.0

3.0

4.0

5.0

6.0

7.0

8.0

9.0

10.0

07/02 09/02 11/02 01/03 03/03 05/03 07/03 09/03 11/03

T
O

C
 (

m
g

 C
/L

)

EPA guideline

 

Figure 17- Turbidity (left) and TOC (right) values in Alcantarilha WTP RW (), OW (○), 
DW () and TW (□), Aug. 2002-Oct. 2003 (Rosa et al. 2004a) 

In 2002 a reinforced monitoring program was therefore implemented in 
Alcantarilha WTP (Figure 18) inspired on the HACCP (Hazard analysis and 
critical control points) principles of Codex Alimentarius. The plan aimed at 
assessing the levels of different contaminants and to establish trends; to 
identify and track the occurrence of new hazardous chemicals; to assess and 
optimize the WTP treatment performance and also to provide data to help 
future developments in drinking water quality standards. It provided the 
basis for the pioneer development of the water safety plan for the Algarve 
Multi-municipal System and for the ISO 22000:2005 (Food safety management 
systems) and ERP 5001:2007 (drinking water quality) certifications.  
 



 

Adapted operation of drinking water for climate change – PREPARED 2013.47  

© PREPARED - 89 - December 2013 

 

 

Turbidity NOM (TOC, DOC,  
UV254nm, SUVA) 

MCYST Aluminium THM, Enterovirus, 
Bacteriophages 

Coagulation Flocculation Sedimentation Rapid sand 

filtration 
Chlorination 

Preozonation 

RW 
TW 

Cyanobacteria, Salmonella, P. aeruginosa, 

Legionella, Cryptosporidium, Giardia, 

OW 
DW FW 

 

Figure 18 - Reinforced monitoring program at Alcantarilha WTP (Rosa et al. 2004a) 

The monitoring program included legally established parameters and 
emerging contaminants of health and environmental concern yet not 
regulated at that time by the national or the European legislation, such as the 
waterborne disease organisms Cryptosporidium, Giardia, Salmonella spp, 
enterovirus, Legionella spp., and the indicator bacteriophages. Cyanobacteria 
and cyanotoxins (particularly the hepatotoxic microcystins, MCYST) were 
also included due to the historical record of cyanobacterial blooms in the 
Algarve surface waters. The DBPs THMs, which became regulated in 
December 2003, were also included (WHO 1993, 1996, 1998, 2002), as well as 
their precursor NOM (expressed as TOC, DOC, UV254nm and SUVA). 
 
Despite large fluctuations and high influent values in turbidity in wet 
months, the treated water presented very low and fairly constant turbidity 
values (an average of 0.12±0.05 NTU; 99% of the samples below 0.4 NTU), 
thus far below the national and EU standards for drinking water. This was 
possible due to an increased C/F/S and filtration removal efficiency of inlet 
turbidity (Figure 19). The 99% plateau was reached for inlet turbidity values 
above 9 NTU. Considering that these waters present a low to moderate 
alkalinity (50-75 mg/L as CaCO3), the inlet turbidity increase improved 
colloidal matter removal by adsorption and charge neutralization 
mechanisms at low coagulant doses. High removals were also achieved with 
low turbidity waters since a polyaluminum chloride coagulant was used, 
whenever necessary with a flocculant aid. 
 
TOC and turbidity seasonal patterns in raw water were quite similar, which 
emphasizes turbidity as a good and easy-to-assess indicator of water quality 
for operational adjustments of water treatment. However, since Alcantarilha 
conventional treatment was operated for clarification purposes rather than 
enhanced NOM removal, TOC removal efficiencies did not significantly 
increase with the inlet concentration (Rosa et al. 2004a), and thus treated 
water with lower quality was observed during the peak season (Figure 15).  
Besides the hydrophilic nature and low MW of the ozonated water NOM 
(influent to C/F/S stages) (SUVA < 3 L/(mgC.m), Figure 18), which make 
colloidal suspensions hard to destabilize (Edzwald and Van Benschoten 
1990), the high basicity of the PACl coagulant did not allow the water pH 
decrease required for enhanced coagulation to occur. 
 



 

Adapted operation of drinking water for climate change – PREPARED 2013.47  

© PREPARED - 90 - December 2013 

 

 

0

10

20

30

40

50

60

70

80

90

100

0 10 20 30 40
Turbidity (NTU)_OW

R
e
m

o
v
a
l 
(O

W
-D

W
) 

(%
)

0

10

20

30

40

50

60

70

80

90

100

0 1 2 3 4 5 6
Turbidity (NTU)_DW

R
e
m

o
v
a
l 
(D

W
-F

W
) 

(%
)

 

Figure 17- Turbidity removal in Alcantarilha WTP C/F/S (○) (left) and filtration () (right) 
vs. inlet turbidity, Aug. 2002-Oct. 2003 (Rosa et al. 2004a) 

 

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

4.0

4.5

5.0

07/02 09/02 11/02 01/03 03/03 05/03 07/03 09/03 11/03

S
U

V
A

 (
L

/m
g

 C
-m

)

EPA guideline

0

10

20

30

40

50

60

70

80

90

100

0 0.5 1 1.5 2 2.5 3

SUVA (L/mg C-m)_OW

T
O

C
 r

e
m

o
v
a
l 
(O

W
-D

W
) 

(%
)

 

Figure 18 - SUVA values in Alcantarilha WTP RW (), OW (○), DW () and TW (□), 
Aug. 2002-Oct. 2003 (Rosa et al. 2004a) 

As expected, UV254nm absorbing substances were easier to remove by C/F/S 
than overall TOC, and their removal by this process increased with the inlet 
concentration, whereas no such correlation was observed for ozonation 
(RW-OW) (Figure 19). 
 
 

0

10

20

30

40

50

60

70

80

90

100

0 0.01 0.02 0.03 0.04 0.05

UV 254 nm (cm -1)_OW

R
e
m

o
v
a
l 
 (

O
W

-D
W

) 
(%

)

0

10

20

30

40

50

60

70

80

90

100

0 0.05 0.1 0.15

UV 254 nm (cm -1)_RW

R
e
m

o
v
a
l 
 (

R
W

-O
W

) 
(%

)

0

10

20

30

40

50

60

70

80

90

100

0 0.05 0.1 0.15

UV 254 nm (cm -1)_RW

R
e
m

o
v
a
l 
 (

R
W

-T
W

) 
(%

)

 

Figure 19 - Removal of UV254nm absorbing substances in Alcantarilha WTP vs. inlet turbidity 

(Aug. 2002-Oct. 2003): overall removal () (left), ozonation removal (□) (centre) and C/F/S 
removal (○) (right) (Rosa et al. 2004a) 

According to USEPA (1998), the low SUVA values in the water prior to 
chlorination (< 2 L/(mgC.m) in decanted water, Figure 18) indicate a low 
THM formation potential (THMFP), since hydrophobic DOC has higher 
potential to form THM than hydrophilic DOC (Galapate et al. 2001). Indeed, 